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L/
k- d BB HI M4l T2201-BA3A 36V 7.65Ah 275. 4Wh
H oL Chinese
Name of Sample | 3 5 Rechargeable Li-ion Battery T2201-BA3A 36V 7.65Ah 275. 4Wh
English
itk 1122030133
Sample No.
yp s HEIT e ey E RIS AT TR N T
EX"% V0] WL REERH A R A F]
Consignor /
A F —e?-ffi BN T kB AR AT IR A 7
Manufacturer Huizhou Xindong Energy Technology Co., Ltd.
R EaE GRS FARAEF U
)l AR
A7 ik ST/SG/AC. 10/11/Rev. 7 38.3 UN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 7
Test method Section 38.3
B AFAE BEAE GaRBe AR e T
ST/SG/AC. 10/11/Rev. 7 38.3 UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7
Criterion Section 38.3
£ IR . I
fads ho W S
ppearance Black Plastics cement shell
3 3 2 2
Gas L 2022-03-07 AL B 2022-03-31 ~ 2022-05-07
Accepted Date Test Date
7% B SRR s SR SR B ; phdi s AR i e AE e SR iR R
Sl Altitude simulation, Thermal test, Vibration, Shock, External short
Test ltems circuit, Impact, Overcharge, Forced discharge
I, EREREEEAE GRIRAFRHEFM) ST/SG/AC. 10/11/Rev. 7 38. 3FRAEEK.
The sample has passed the test items of UN Manual of Tests and Criteria
e |ST/SG/AC. 10/11/Rev. 7 Section 38.3
Conclusion
A7 H W (Date) : 2022-05-10
ey T 75 W B ZH Rechargeable Lithium Battery. /
/.
Comment
IR ok / B 48 AL
. 518108
C
;’Qj'rig‘;’ Post Code
e 2t ;2 T ﬂr £ S ﬁﬁ
Approver: "{// =5 Checker: Compiler:
R

Title:

Bl ¥ T )T (Vice chief engineer)
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Name of Test Standard requirement or The i i
No. Clause Number of Standard Test Result | Conclusion | Remark
ltems
eI Gl FbR T
: WEY ST/SG/AC. 10/11/Rev. 7 38.3 iR4ETL P 1
1 ﬁﬁﬁm UN Manual of Tests and Criteria See Appendix 1 {-\f}% /
Altitude ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test TI Plassai
simulation
B GREGERRHET
R ) ST/SG/AC. 10/11/Rev. 7 38.3 iRBET2 W& 2
2 Ay UN Manual of Tests and Criteria : Lo
Thermal test  |s1/SG/AC. 10/11/Rev. T Section 38.3 Test T2 | o Appemiix 4 P:SZ%Q 1 /
& CGRUEEAERET
REh M) ST/SG/AC. 10/11/Rev. 7 38.3 54T3 W 3
3 ; . UN Manual of Tests and Criteria Sae A dix o
Vibration  [s1/SG/AC. 10/11/Rev. 7 Section 38.3 Test T3 [ o0 "PPeRx S Ll /
BEE GRARATET
ik fIt) ST/SG/AC. 10/11/Rev. 7 38.3 kU4 M 4
4 Shoak UN Manual of Tests and Cr%teriﬂ See Appendix 4 ‘S‘#} /
ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test T4 Paesd
A G g prE T
) ST/SG/AC. 10/11/Rev. 7 38.3 iX4ET5 W 5
5 ks UN Manual of Tests and Criteria See Appendisug o Fs /
External short |s1/sG/AC.10/11/Rev.7 Section 38.3 Test
circuit 1.5 Passed
BEAE GRIeHbRHET
ket ) ST/SG/AC. 10/11/Rev. 7 38.3 R4ET6 W 6
6 UN Manual of Tests and Criteria See Appendix 6 ‘{:}'% /
Impact ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test
T.6 Passed
AR (REAITET ;
i ) ST/SG/AC. 10/11/Rev. 7 38.3 i3ET7 WL e 7
7 W7 UN Manual of Tests and Criteria See Appendix 7 LK /
Overcharge ST/SG/AC. 10/11/Rev. T Section 38.3 Test
.7 Passed
B GRBAbRET
) ST/SG/AC. 10/11/Rev. 7 38.3 ik3ET8 W4 8
SR R e - ,
8 Z UN Manual of Tests and Criteria A s Af&
Forced discharge [s/so/ac. 10/11/Rew. 7 Section 36.3 Test | oc - PPendix 8 e e s
T.8
BRI B BRI 20°C s FRBEMRAE : /%

Test Environment

Ambient temperature:20°C, Ambient humidity:/%

Condition
A B "
Test Item
e - o
Subcontracted Test S FEBT | £ A ! R % /
Condition Subcontracted | Name Post Code
Laboratory Ho ik / @, 45 ;
Address Tel




SEAL T A A PR 5]

ol R & - Bl

Shanghai Institute of Chemical Industry

Testing Co., Ltd. Test Report— Appendix 1

NO. 1122030133

3/11
23 1 WA E LA | R
No. Name of Test Items Altitude simulation
.y e . s
Foxca Hok A RIS AT Before RIEJE After FERE F bk | H
%5 Sample Status RE e E RE Fr#&-w /5 | Mass Loss | Residual £/} -3
Sample Mass oCv Mass ocv OCV  |Other
No. g A% /g IAY; % 1% Event
001 | eSicrert | 1774.10 | 4173 | 1774.16 | 41.27 0. 00 98.90 | o
002 | jlliCREA 1 1775.05 | 4173 | 1775.08 | 4113 0.00 | 98.56 | o
003 | joyercdft o | 1773.82 | 4173 | 1773.87 | 41.14 0. 00 98.59 | ©
1CYCE4s FoHl
004 | joqercAN | 1772.99 | 4174 | 1773.04 | 41.25 0. 00 98.83 | ©
005 | sponiacieai V| inve, 35 | 4172 | 177688 | 41.26 0. 00 98.90 | ©
006 | spcepans e dBlSior19lls 41. 3™ i2ioe |5.41.96 0. 00 98.63 | O
007 | poB00CKRRE | 1773.57 | 4174 | 1773.61 | 41.14 0.00 | 98.5 | o
008 | picoRERR. | 177ees §E 4154k | 1775:93 [8E41. 17 0. 00 98.63 | O
— . .|This space intentionall
’I‘_!\ T H ° gpalef'tniﬁlanko o
&ix: LR V-IRA DAk R-20E F-RK -k, LR, LK. LHEE. LK.

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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j. = 5 BT E LAk | AR
NO_ Name Of Test [temS Thermal test
. ; IR Bef KB Aft
we |  ans [DEM Bohe RIE AR | g an k| M4 | S
S5 Sample Status RE | FREE RE FF 3% 45, /& | Mass Loss| Residual | 3%
Sample Mass ocv Mass ocv OCV |Other
No. g A% g A% 1% 1% Event
ICYCSE4EFEH 4
001 | ,idices® | 1774.16 | 4127 | 1774.23 | 40.85 0.00 | 9898 | o
002 | jopnene | 1775.08 | 4L.13 | 1775.15 | 40.69 0.00 | 98.93 | o
003 | elcukfiR | 1773.87 | 4L14 | 1773.94 | 40.72 0.00 | 98.98 | o
004 | gavcme | 1773.04 | 4125 | 1773.07 | 40.81 0.00 | 98.93 | O
005 | plliCean® . | 1776.38 | 4126 | 1776.42 | 40.88 0.00 | 99.03 | o
008 | geiciorsikm @ Tmaing IS 4. 1680(=1792:27 7 40.98 0.00 | 98.96 | o
007 | jeorimanes S|iea. 61 IF 41 | 177365 [ 40, 71 0.00 | 98.95 | o
008 | soonisarte, | 1776508 |M 41 W0 | 1776687 |40, 74 0. 00 98.96 | o
) K ,,-F E This spalc;fth}]tle:n‘;ional ly
&z L-if VoIS D-fifIR R-REL F-R K -, L/HA. RAEKR. L#HE. LK.

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.




At TR A A PR

o & - MRS
Shanghai Institute of Chemical Industry

Testing Co., Ltd. Test Report—Appendix 3

NO. 1122030133

left blank

5/11
A5 3 HRFAE LA | RS
No. Name of Test Items | Vibration
o | ey SR Bee | WBEAC gk #eek|
YT Sample Status RE FRLE| RE JF3%-#, /& | Mass Loss | Residual R
Sample Mass oCcv Mass oCcv oCcv Other
No. /g N g N 1% /% Event
1CYCTEAFa ik
001 | |icicissl | 1774.23 | 40.85 | 1774.27 | 40.83 0. 00 99. 95 0
LCYCHEA FE R
002 | | Cickes 1177515 | 40.69 | 1775.18 | 40.68 0.00 | 99.98 0
003 | ClcmERL | 1773.94 | 40.72 | 1773.97 | 40.69 0.00 | 99.93 | ©O
004 | ierefl o |1773.07| 40.81 | 1773.14 | 40.80 0.00 | 99.98 | o
005 | lcickas | 1776.42| 40.86 | 1776.46 | 40.84 0.00 | 99.95 0
006 | e lGCmER® o |1772.27| 40.73 | 1772.33 | 40.71 0. 00 99. 95 0
007 | jliokERM o |1ris.65( 40.71 | 1773.68 | 40.70 0.00 | 99.98 | o
008 | pocickerl o |1776.97| 40.74 | 1777.04 | 40.72 0.00 | 99.95 | o
J"Fg_IsEThis space intentionally

No Disassembly,No Rupture & No Fire.

5i. LB V-IRA D-RRARk R-3REL F-RX 0-RMFH. LAR. MK, LHEER. LRX.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
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A5 i A A B L AR i
No. Name of Test Items Shock
IRJEA] Bef R /E Aft
o | wams  [oid bee | RBEAM | gEik | HeLE | ke
92 amile St;us % | A%wE| BME |F8/E| MassLoss | Residual £/ -3
Sample g Mass oCcVv Mass ocv oCcv Other
o /g Y /g v 1% 1% Event
001 | o lCkERE | 77407 | 4083 | 1774.24 | 40.82 0.00 | 99.98 | o
002 | | NCEEE® | 1775.18 | 40.68 | 1775.15 | 40.67 0. 00 99.98 | o
003 | opicEeRe | 1773.97| 40.69 | 1773.93 | 40.68 0. 00 99.98 | o
004 | oavemerl | 1773.14| 40.80 | 1773.12 | 40.79 0. 00 99.98 | o
005 | geciCilsit | 1776.46 | 40.84 | 1776.43 | 40.83 0. 00 99.98 | o
006 | gpoicania | 1772, 33 [B 40. 7P| 177280 |40, 70 0. 00 99.98 | o
007 | gt IET3,68 |5 40.701 | 1773.66 |740.69 0. 00 99.98 | o
008 | polioeRu T armios (K¢ 40. 7260 a0t | “40.71 0. 00 99.98 | o

.. JqThis space intentionally
v 23
J‘WF/:‘—L left blank

No Disassembly,No Rupture & No Fire.

it L-R V-RA DRk R-2E F-Ae K 0-Rik. AR, LMK, REE. LRK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,




A T RAR A PR 4]
#om R E - RS
Shanghai Institute of Chemical Industry
Testing Co., Ltd. Test Report— Appendix 5

NO. 1122030133

7/11

A% " BMA B Y o

W, Name of Test [tems External short circuit
o HBRA A iihis EITEX S
Sample No. Sample Status — ExtemﬁéTemperature Other Event

Gal lCYéCIY"Eili?(ft;%ged 55. 3 0

002 ICY(IICI\iEiE?fE;%ged 85, 9 0

003 1cvécgﬁf§§t§§ged 56.0 O

B0 lCYéCl‘igiLl‘yir{ll:l;%ged 55. 8 0

005 25010 Pty dharged 57.5 0

006 250‘3?:%{:1?%??;:;@ 86, 5 O

007 25C$gcggi§3}gigiged 96.5 0

008 25C§2C;E§E§E2E§iged 56. 5 0
LT 28 This space intentionally left

blank

%oz DRk R-aLZL FAK 0-AfRk. LARK. L.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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FE 6 o B 4 A ji
e, Name of Test Items Impact
it T PPl St
Sample No. Sample Status - e P Other Hirent
s 1CY1(§: Yscoeva5 Oe%a‘{[:-dl(l:ll ty 41.6 0
— ICYl(JCYSCO?(? Oﬁtfilgl ty 40.0 0
i IC&}CCYSCO?? nggﬁity ] 0
—_ mlcc Ys%af Ogﬁaiiti ty 102.6 0
v
oL 1CY16C Y5C0%5 ()é\:agaiiti ty 103. 5 0
£ 2562&(5(:%(:09? nglgr;étl ty 24. 2 0
oy
e 2562Y5é: YSCO%S Og’a‘ﬁif‘i ty 97.5 0
U 2562\?(? Y.'SCO%5 {é?g;,::ity 25.8 0
oy B
or7 zsg\fCCYscoec? Oéﬁ;i"ity 107. 4 0
018 25c23f5cc‘{sco9’:5 O(iﬁ:;ti ty 20. 8 o
Qii:géiﬂ This space intentionally left

blank

&ix: D-fifdk FA2K O-Ffifdk. AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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55 7 AR B G AR 78

No. Name of Test Items Overcharge
Hant HARE Hea e
Sample No. Sample Status v

019 1cvécégﬁ;ﬁzﬁ$ged .

020 ICYéCEEﬁ?ZE:iged .

021 1cvécltﬁﬁ?$£ged )

022 1CYéC1§Eﬁfélh1;%&ed °

023 25@\2;2(;;5{:1?5?;;%@ 0

024 25(:3(5:%5?1‘? ?E:;I-ged °

025 2505(5361{%?:&;%% P

026 25c3€cggﬁ?§$ged P
R This space intentionally left blank

#iE: Dk F-RK O-RMR. AARK.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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5 8 o A B & AR i I JECER,
No. Name of Test Items Forced discharge
A Bk _—
Sample No. Sample Status Otlict Byatit

027 1CYC Wil 1); %ﬁ%:ﬁarged 0

028 1CYC l}gjlclj; ﬁd\;iffcf‘arged 0

029 1CYC IFCJF 1}}: %ijfcfarged O

030 1CYC llglylcff %ijfcfarged O

031 1CYC llSqucljf %:iﬁsﬁc?arged O

032 1CYC llg:,lclbji %iﬁi(c?arged o

033 1CYC IIE:uYICl;)} ﬁd\zijfcﬁl%‘arged 0o

034 1CYC lF(iflCle %ijfcfarged O

035 1CYC l}iffff %iﬁskcf}?arged 0

036 1CYC lFCuylclsf %ibfcf‘a rged O

037 25(:3((32 SIEi:x’lCli;é %iﬁf:sarged 0

038 25CYC25FE1Yf:13§%fé{cfarged 0

039 25(:Yczsﬁ(i:{1c1;;3 %iﬁi(c?a rged 0

040 25C‘1’C2 5FCUY lclg;rE %iﬁfcfal*ged 0

041 —_— Szcuylclj;h ﬁr}i%c[}?arged 0

042 25CYC2 Slgrlcigj:%iﬁfcigarged O

043 25CY02Sr-cjlcfffijf(;#arged 0

044 2SCYC25FCLF1C1;§%i]§(cr}?arged O

045 25c¥c25FCJ1C 1%%\&?&-;;@(1 0

046 25CYC25§:1C1TE%£{CtEa1*ged O

& D-fEAR F-ALK O-TMER. LATK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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Modelil

Nominal V x,.l._‘u)m 1 > Prolinx Global LTD ' 4
Ratad C¢ ir)duh”m,.g‘&-ﬁ 7.865AN 275 4Wh 27 Old Gloucestar Straet -
'Olr\Rm B6-3 London WCTN 3AX, UK
De . Powar Technology Limited @
IR SHRLE Prolinx GmbH
Made in China P EIRIIE Brehmsir 58,40239
SNCAUTION Duesseidorf,Germany
Do not disassemble,crash, ';qum."? or throw it into fire!
Oncelhe tmttsr v is swollen,stop using it immadiately!
Do notstore tfin nigh temperaiure r\z"wrnnmant'
Do notuse the pattery afteritis immersedin watar!
/N AVERTISSEMENT
Bowur prénenit ls DRSS res, futiisateur
3 re e manuel a utiksation
S e 31\_14 fUlhag (§o 1O i P HE
cien! ASEKE R E
% "
: : TB02122P0
| R 000066557

skl 3 G DRk



